
13

Parts List
Motor Box

11
10

12

16

6

13
14

18 19

20

17

21

4

4

2

3
3

3
31

5

5

5

6

6

7

8

9

POS. DESCRIPTION QTY. CODE DRAWING

1 Beam Rubber 2 24030221 4122071

2 Stop Rubber 2 24030222 4122072

3 Fla t Washer 5/16” 23 21030252 -

4 Hex. Bolt 5/16”X3/4” 12 21010268 -

5 Spring Washer 5/16” 14 21030112 -

6 Hex Nut 5/16” 14 21021052 -

7 Top Cover 1 32420059 3108299

8 Upper end 1 12502655 3108373

9 U-Bol t 3/8” 2 21012480 4108003

10 Hex Nut 3/8” UNC 4 21021059 21021059

11 Fla t Washer 4 30100070 4107003

12 Door 1 33108453 3108433

13 Handle 1 24070164 4122435

14 Hex. Bolt 5/16”X3/4” 2 21010523 -

16 Right Side 1 23108437 3108437

17 Le� Side 1 23108435 3108435

18 Pul ley Ø450MM 1 29112206 3108301

19 V-Be l t 2 - -

20 Bolt 1/4“ X 1/4" 1 21010919 -

21 Motor Box 1 - 3108438

22 Pul ley Ø60MM 1 31090268 410906922



14

Steel Yoke

15

19

23

18

10

24

12

21

17

13

20

11

11

20

16

14

1

3

5

89

6

2

7

4

POS. DESCRIPTION QTY. CODE DRAWING

1 Fla t Washer DN26 1 30100079 4122006

2 Bearing 30210 1 22020608 -

3 Bearing 30209 1 22020607 -

4 Co�er Pin 3/16”X1.1/2" 1 21050106 -

5 Stee l  Yoke 400L Renta l 1 32460057 3106049

6 Centra l  Axis 1 31020463 3114039

7 Cover 1 24110102 4122007

8 Pinion Sha� 1 31020026 3114002

9 Pinion Z-11 1 31030007 4123001

10 Drum Washer 1 21030232 4122008

11 Bearing 6204 2 22020202 -

12 Hex Bolt 7/8"x 2.1/4" 1 21013442 -

13 Protec�on Rack Gear Plas�c - Ki t 1 32030067 3119147

14 Elas�c ring E-20 1 21060118 -

15 Cas tle Nut 1” 1 21020959 -

16 Elas�c ring E-17 1 21060115 -

17 Hex Bolt 3/8"x 4.1/2" 2 21010250 -

18 Cover wi th Hole 1 24110168 4122183

19 Grease fi�ng 1/8” Stra ight 1 24040101 -

20 Key 6X6X30MM 2 30160002 4122009

21 Fla t Washer 3/8” 4 21030251 -

23 Hex Nut 3/8” 2 21021059 -



15

Drum

POS. DESCRIPTION JG. CODE DRAWING

2 ao 7
Rack Gear Segmented 
(segmented, washer, nut, bolt)

1 31180013 2124020

POS. DESCRIPTION QTY. CODE DRAWING

1 Drum 400L Renta l 1 34600038 2107004

2 Segmented Crown Rack Gear 6 31180004 2124011

3 Hex Bolt 3/8”X2” 6 21013820 -

4 Fla t Washer 3/8” 12 21030230 -

5 Hex Nut 3/8” 6 21021059 -

6 Drum Washer 6 30100070 4107003

7 Seal ing Washer 6 30100114 4107002

2

3
6

4

4

5
7

1



16

POS. DESCRIPTION QTY. CODE DRAWING

1 Screw M5x25mm 4 21011022 -

2 Hex Bolt M6x16mm 4 21012986 -

3 Hex Nut M6 4 21021104 -

4 Hex Nut 1/4" 4 21021004 -

5 Fla t Washer 1/4" 8 21030214 -

6 Hex Bolt 1/4“X4” 4 21010184 -

7 Right - Rack Gear Protec�on 2 24110200 3119146

8 Le� - Rack Gear Protec�on 2 24110199 3119145

10 Le� - Pinion Protec�on 1

Rack Gear Protec�on

- -

66
5

5

4

4

8 3

3

2

7

6
6

5

1

1

5

7

3
3

2

2

4

4

8

2



17

1

3

3

9

5

7

8

32

4

15

6

33

10

35

35 36

24

42
38

36 35

35
37

16

16

44

43

26

18

16

16 16

23
19

20

21

22

27

28

23
16

17

16

24

29

30

24

24

25

26

31

17
17

14

15

45

46

40

26

47

34

2

41

48



18

Chassi

*Optional parts.

POS. DESCRIPTION QTY. CODE  DRAWING
1 Chass i  400L Renta l 1 - 3105048
2 Bearing support 1 31140055 3116001
3 Grease Fi�ng 1/8” Stra ight 2 24040101 -
4 Reta ining Ring E-54 1 21060146 -
5 Sha� wi th Gear Z-11 Renta l 1 31020461 4114087
6 Steering Whee l  400L Renta l 1 31200017 3122170
7 Hex Bolt 1/2"x2" BSW 1 21010313 -
8 Reducing 1 31220021 3121004
9 Grease Fi�ng1/8” 1 24040105 -

10 Hex Bolt M12 x 100mm 3 21012741 -
14 Hex Nut 1/4" 1 21021004 -
15 Hex Nut 1/2" BSW 3 21021070 -
16 Washer 3/8" 13 21030251 -
17 Hex Nut 3/8" UNC 8 21021059 -
18 Hex Bolt 3/8” X 3.1/2” 1 21013826 -
19 Chass i  Motor Support 1 - 3125117
20 Lower Guide 500mm 1 32180017 3112012
21 Larger Guide 600mm 1 32180016 3112011
22 Motor Suport X 400mm 2 32060144 3112013
23 Hex Bolt 3/8"x1.1/4" UNC 7 21010265 -
24 Thick Fla t Washer 3/8” 12 21030230 -
25 Spring Washer 3/8” 4 21030163 -

POS. DESCRIPTION QTY. CODE  DRAWING
26 Hex Nut 3/8” 4 21020117 -
27 Hex Bolt 3/8" X 2" 4 21010241 -
28 Hex Bolt 5/16”X2” 4 21010228 -
29 Fla t Washer 5/16” 4 21030252 -
30 Spring Washer 5/16” 4 21030112 -
31 Hex Nut 5/16” 4 21021052 -
32 Trac�on Spring 1 21090116 -
33 Short l ink chain 1-4 inch 1 22060303 -
34 Rub Whee l 2 - 3137123
35 Fla t Washer M12 (13x24x2,5) 8 29110907 -
36 Hex Nut BX M12x1,75 DIN985 ZB 7 21021207 -
37 Hex Bolt M12 x 85mm 4 21012983 -
38 Tow Bar Ø 2 1/2" x 800 mm 1 4137179 4110104
40 Pneuma�c Whee l  Rim A14" 1 - -
41 Tra i ler Coupl ing 2.1/2" 1 3122537 -
42 Fixa�on Clamp 2 - 4122569
43 MGT Renta l  Spring 2 - 3122538
44 Hexagonal  Bolt 3/8" UNC X 1.1/2" 4 21010216 -
45 Compress ion Spring 2 21090224 449131
46 Hex. Bolt RP 1/2" BSW X 5.1/2" CL 8.8 2 21010327 -
47 Whee l  Sha� 1 - 3144100

*48 Tra i ler Coupl ing 1 3137173 -


